Cala

ASSEMBLY INSTRUCTIONS

MOUNTING PLATE / BASE PLATE TO COLUMN ASSEMBLY

PROVIDED HARDWARE QTY

A. 1" Long 7/16-20 Hex Head Bolt 1 for single column / 2 for double

B. 7/16" Split Washer 1 for single column / 2 for double

C. 7/16" Flat Washer 1 for single column / 2 for double

D. 3/4" Long 1/4-20 Flat Head Screw 4 for single column / 8 for double — A

SR

Note: Hardware for the table is located within the column box.

Recommended Tools:
Safety Glasses

5/8 Socket Wrench
Drill with #3 Phillips Bit

1. Assemble the mounting plate to the column using 2.

the hex bolt, split washer, and flat washer as shown.
Tighten until the split washer starts to compress.

Turn the column assembly over and stand it on
the mounting plate. Place the base plate onto the
cone with the glides side up as shown. Secure
the base plate to the column assembly using the
(4) flat head screws per base plate.

3.

Place the assembly right side up with the base on the
floor. While standing on the base plate for leverage,
fully tighten the mounting plate screw.

STYLEXDESIGN.COM

stylex



Cala

ASSEMBLY INSTRUCTIONS

TABLE BASE TO TABLE TOP

PROVIDED HARDWARE

QTY

3/4" long 1/4-20 Phillips Pan Head Screws

4-16/unit

Recommended Tools:
Safety Glasses
Drill #3 with Phillips Bit

4. Place the table top upside down on a smooth protected surface (or keep it in the original box).
Place the mounting plate on the table top and secure it using the truss head screws.

*For dual column tables, loosen the base plate screws if the mounting plates

don’t perfect align with the inserts in the top.

STYLEXDESIGN.COM

stylex




